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Introduction
• There	are	62,000	strokes	in	Canada	each	year.

• 1	in	3	strokes	after	age	65	is	attributed	to	PAF

• 80%	of	people	survive	stroke.

• There	are	more	than	400,000	Canadians	living	with	long-term	disability	from	stroke	and	
this	will	almost	double	in	the	next	20	years.	

• There	are	eight	million	caregivers	across	Canada,	providing	at	least	$25	billion	of	unpaid	
care	every	year

http://www.strokebestpractices.ca/news/the-heart-stroke-2017-stroke-report/







Q	 Acute	Stroke	Review	in	3	slides	- thrombolysis

• IV	alteplase	may	be	administered	for	acute	ischemic	stroke	in	patient's	
presenting	within:

A. 3	hours	of	symptom	onset
B. 4.5	hours	of	symptom	onset
C. 6	hours	of	symptoms	onset
D. 4.5	hours	of	symptom	onset	and	in	select	patients	>	4.5	hours



Q	 Acute	Stroke	Review	in	3	slides	-
thrombectomy
Mechanical	thrombectomy	for	acute	ischemic	stroke	is	recommended	in	
select	patients	presenting	within:

A. 3	hours	from	symptom	onset
B. 4.5	hours	from	symptom	onset
C. 6	hours	from	symptom	onset
D. 6	hours	from	symptom	onset	and	in	select	patient	up	to	16	hours





Q	 TIA/Minor	stroke	management

• Patients	with	symptoms	of	TIA	or	Minor	Stroke	are	at	highest	risk	for	
having	a	recurrent	stroke	within:

1. 24	hours
2. 48	hours
3. 72	hour
4. 1	week
5. 1	month



Stroke	rates	following	TIA

• The	risk	of	recurrent	stroke	after	a	transient	ischemic	attack	has	been	reported	as	
12	to	20	percent	within	90	days,	and	the	risk	is	“front-loaded”,	with	half	of	the	
strokes	occurring	in	the	first	two	days	following	initial	symptom	onset.

• The	seven-day	risk	of	stroke	following	a	transient	ischemic	attack	can	be	as	high	as	
36	percent	in	patients	with	multiple	risk	factors

• A	recent	study	by	the	TIARegistry.Org group	reported	updated	rates	that	were less	
than	half	that	expected	from	historical	cohorts	and	could	be	explained	by	better	
and	faster	implementation	of	secondary	stroke	prevention	strategies	in	this	cohort	
through	rapid-access	TIA	clinics

N Engl J Med 2016;374:1533-42



Q	 Investigations	following	a	TIA/Stroke

Following	a	Stroke	or	TIA	which	of	the	following	investigations	should	
be	ordered.

A. CT	Head,	Carotid	Doppler	and	trans	thoracic	echocardiogram.
B. CT	Head,	CTA	of	the	Carotids,	24	hour	cardiac	monitoring.
C. CT	Head,	CTA	COW	and	Carotids,	24	hour	cardiac	monitoring	and	

lipid	profile.
D. CT	Head,	CTA	COW	and	Carotids,	24	hour	cardiac	monitoring	and	

lipid	profile	and	a	trans	thoracic	echocardiogram.



Food	for	thought

• In	individuals	where	no	etiology	of	stroke	is	found	and	investigation	to	not	
help	confirm	a	cause.	Consideration	for	prolonged	cardiac	monitoring	(	30	
day	loop	recorder,	REVEAL	device	)	should	be	considered.

• Symptoms	suggestive	of	a	cardioembolic	event	include:
• Wedge	shaped	infarct
• Multiple	infarct
• Stroke	involving	loss	of	cortical	functions:	language,	speech,	sensory	extinction.

• In	these	patients	prolonged	cardiac	monitoring	has	a	yield	of	25%	of	detecting	PAF

N Engl J Med. 2014 Jun 26;370(26):2467-77



Q	 Antiplatelet	agent	use	following	TIA/Stroke
Following	a	TIA	or	a	non	hemorrhagic		minor	stroke	patients	should	be	
placed	on	:

A. ASA	81mg
B. ASA160	mg
C. Loading	dose	of	Plavix	300-600mg	and	ASA	160mg		followed	by	ASA	81	

mg	and	Plavix	75	daily	x	21	days	
D. ASA	81	mg	and	Ticagrelor	180mg	loading	dose	followed	by	90mg	BID	for	

21	days.	
E. C	or	D



N	Engl J	Med	2020;	383:207-217N	Engl J	Med	2018;	379:215-225



Q	 BP	goals	post	stroke

Mr	Smith	has	a	stroke.	He	is	not	
diabetic.	His	goal	BP	for	secondary	
prevention	is:

A. <140/80	mmHg
B. <130/80	mmHg
C. <120/80	mmHg

His	Brother	Mr.	Smith	has	a	lacunar	
stroke.	He	is	diabetic.	His	goal	BP	for	
secondary	prevention	is:

A. <140/80	mmHg
B. <130/80	mmHg
C. <120/80	mmHg



Q	 Lipid	management

• Following	an	ischemic	stroke	the	target	LDL		is:

A. <2.0	mmol/L
B. <1.8	mmol/L
C. <1.3	mmol/L
D. <2.0	mmol/L	or	a	>50%	reduction	in	LDL	cholesterol	from	baseline.



2	new	trials	to	be	aware	of	however

• SPARCL

1. 16%	RR	risk	stroke

2. 33%	RR	with	carotid	
stenosis

3. LDL	<	1.8	mmol/l	28%		RR

4. Metanalysis:	20%	
reduction	for	every	
1.0mmol	per	litre in	LDL.	

P	Amarenco et	al.	N	Engl J	Med	2020;382:9-19. DL	Bhatt	et	al.	N	Engl J	Med	2019;380:11-22.



Cardiovascular Risk	Reduction	with Icosapent Ethyl
for	Hypertriglyceridemia

Patients	with	cardiovascular	disease	or	diabetes	and	other	RF,	on	statin	therapy,	fasting	triglycerides	of	1.52	to	5.63	mmol/L
&	a	LDL	of	1.06	to	2.59	mmol/L



PAF	and	anticoagulation:
Similarities	and	Relevant	Differences

From	Current	Canadian	Product	Monographs,	August	2017.
Int	J	Stroke	2014:10L282-291

Apixaban
(Eliquis)

Dabigatran
(Pradaxa)

Edoxaban
(Lixiana)

Rivaroxaban
(Xarelto)

Mechanism	of	
action

Direct	Factor	Xa	
inhibitor

Direct	thrombin	
inhibitor

Direct	Factor	Xa	
inhibitor

Direct	Factor	Xa	
inhibitor

Oral	
bioavailability ~50% ~6.5% 62% 80-100%

Food	effect No No No
Yes	

(needs	to	be	taken	with	
food)

Pro-drug No Yes No No

Renal	clearance ~27% 85% 50% 36%	

Mean	half-life	(t½) ~12	h 11-17	h 10-14	h 5-13	h

Tmax 3-4	h 0.5-2	h 1-2	h 2-4	h

Recommended	
daily	dose 5	mg	BID 150	mg	BID 60	mg	QD 20	mg	QD

Ø Canadian	Stroke	Best	Practice	&	CCS	Guidelines	recommend	Direct	oral	anticoagulants	
(DOACS)	over	Warfarin	for	the	prevention	of	stroke	in	patients	with	Atrial	Fibrillation



Recurrent	stroke	on	anticoagulation:

Do	the	following

A. Address	medication	nonadherence
B. Ensure	correct	DOAC	dosing	or	warfarin	INR	control
C. Avoid	DOAC	drug-drug	interactions
D. Investigate	for	and treat	other	potential	stroke	etiologies
E. Assure	all	vascular risk	factors	have	been	addressed.	

There	is	no	evidence	that	adding	ASA	helps	and	will	increase	bleeding	risk



Timing	of	Revascularization	for	CEA
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ANYSCAPE study Stroke. 2013;8(4):220-7 Neurology. 2016;86(6):498-504



Q	 Exercise

Screening	for	aerobic	training	should	be	initiated	after	a	cerebrovascular	
event	(stroke	or	TIA)	when	the	patient	is	medically	stable.	Current	
guidelines	suggest	that	aerobic	exercise	be	done:

A. Three	60	minute	sessions	per	week
B. Seven	10	minute	sessions	per	week
C. 4-7	sessions	per	week	to	accumulate	at	least	150	minutes
D. 4-6	sessions	per	week	to	accumulate	at	least	200	minutes



Q	 Spasticity

• The	development	of	spasticity	in	need	of	treatment	after	3	months	
from	stroke	is:	

A. 1	- 2%
B. 10	-15%	
C. 15	– 20%
D. 20	-25%
E. Spasticity	does	not	develop	once	a	patient	has	left	rehabilitation.



Impact	of	spasticity	on	daily	life	(a)	and	
patient	daily	life	(b)	impact	on	family	carers.

Barnes	et	al.	J	Disability	and	Rehabiliation 2017
39(14):1428-1434



.David M. Simpson,  et al. PM&R, Volume 9, Issue 2, 2017, 136–148

Common Postures of Spasticity 
Picture Guide: Upper Limb

These	slides	have	been	created	independently.	Some	information	may	not	be	consistent	with	the	approved	Canadian	product	monographs.



1:	Esquenazi et	al. PM&R. 2017
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Q	 What	%	of	stroke	survivors	have	unmet	evidence	
based	treatable	needs	5-10	years	post	stroke?

A. 0-10%
B. 10-20%
C. 30-40%
D. 40-50%
E. 50-75%



Post-stroke	Checklist Developed	by	the	Global	Stroke	Community	Advisory	Panel	[2012],	endorsed	by	
the	World	Stroke	Organization,	adapted	by	the	Heart	and	Stroke	Foundation	
Canadian	Stroke	Best	Practice	Recommendations	development	team	[2014]

For	more	information	refer	to	www.heartandstroke.ca	or	www.strokebestpractices.ca




